SUDAN UNIVERSITY OF SCIENCE AND TECHNOLOGY
COLLEGE OF GRADUATE STUDIES

ENVIRONMENTAL EVALUATION FOR TREATED WASTEWATER IN

KHARTOUM REFINERY
ash Al Blicas 3 Aadlaall AliLd) iRl il oy sl

A Thesis Submitted in Partial of the
Requirements for the Award of the Degree of

Master of Science in Environmental Engineering

By:

Esmaeil Alsir Mohammed Ahmed

Supervisor:

Dr.Fatima Ahmed Elbrir Hamed

SEPTEMBER 2022




EXAMINERS’ APPROVAL LETTER

“I/We* hereby declare that I/we* have read this thesis or dissertation and in my/our*
opinion this thesis is sufficient in terms of scope and quality for the award of the de-

gree of Master of Science in Environmental Engineering

Signature

Name of Supervisor
[...]
demulsifying agent. It is to be added through dosing pump. After mechanical mixing
and chemical reaction wastewater enters the separation stage. The tiny oil drops, sus-
pended substances, emulsified oil and other colloidal objects in wastewater attach them-
selves to floccules and float to liquid surface with the help of released air bubbles, where
it may then remove by a skimming device (Operation Manual for Water Purifying
Treatment Unit, 2004).

2.4.3 Biological Treatment:

The biological treatment section which uses Anoxic / Aeration (A/O) biological treat-
ment process for serial operation through two stages, the first anoxic stage and the sec-
ond aerobic stage, activated sludge plants encompass a variety of mechanisms and pro-
cesses that use dissolved oxygen to promote the growth of biological floe that substan-
tially removes organic material.

The process traps particulate material and can, under ideal conditions, convert ammo-
nia to nitrite and nitrate and ultimately to nitrogen gas.

In aerobic treatment, the wastewater passes through the carbonizing stage, where the
COD in wastewater is oxidized into Carbon Oxide ( CO?) and water, and then it passes
through the nitrifying stage, where the Nitrogen Ammonia (NH3-N) in wastewater is
oxidized into Nitrogen Oxide ( NO?-N) salt under the action of Nitrosamines and into
the Nitrogen Ammonia ( NH3-N) salt under the action of nitrobacteria. The wastewater
after nitrification flows back to the anoxic stage for denitrification. With the help of
denitrifying bacteria (heterotrophic facultative anaerobic bacteria) in sludge, Nitrogen
Ammonia ( NH3-N ) is reduced into gas nitrogen (N?) and released under anoxic at-

mosphere. Through A/O system treatment, organic substances, ammonia nitrogen and

11



total nitrogen are removed from wastewater. (Operation Manual for Water Purifying
Treatment Unit, 2004).

2.5 Discharge of treated wastewater:

The oily slurry from oil separator, Dissolved air flotation ponds and remained activated
sludge from biological reaction system is dewatered by centrifuge dry machine. Then
it is transported to dumping area to be buried. The waste oil from this plant is recovered
by DCU unit. The treated wastewater passes down through a filter, the suspended mat-
ter is caught in the pores. When the pressure drop through the filter becomes excessive,
the flow through the filter is reversed for removal of the collected solids loading. (The
backwash cycle occurs approximately once a day, depending on the loading).Then
treated wastewater discharged into oxidation ponds. In the oxidation ponds, there exist
certain micro-organisms and some water-plants such as reeds and cattails which can
decompose and absorb remaining pollutants. The self-purification effect of oxidation
ponds plays an essential role in natural purification eco-system. The water in oxidation
ponds is vaporized into atmosphere and irrigated to trees’ area around KRC. Through
the vaporization and irrigation, the water quantity balance between influent and effluent
of oxidation ponds is carried out (Operation Manual for Water Purifying Treatment
Unit, 2004).

Figure (2.3) represent typical waste water treatment processes in Khartoum Refinery
Company (KRC).

12



Recovered oil to DCU

Poly Aluminum Chloride

Pumps
.Y v
v Dissolved Dissolved
Air Air
Refining wastewater Screening — | Oil separator —>| Floatation | Floatation
ponds ponds
(DAF) 1 (DAF) 2
N~

Reflex Activated Sludge

Aerobic biochemical Anaerobic biological

Sedimentation pond + pond pond
*
I
1
1

! Irrigation for trees | Phosphate

1
1

Oxidation pond .
Vaporization to atmosphere

»
>

Fig (2.3): waste water treatment process flow chart (Operation Manual for Water Purifying Treatment Unit, 2004)

13



2.6 Previous Studies:
(Hassan, R, H, 2008) studied treatment of liquid waste resulting from a petroleum

refinery and determined the characteristics of liquid waste generated. The sources of
wastewater pollutants identified, suitable treatment technologies, and its effect on the
environment. Khartoum refinery was considered as a study case, liquid waste produced
was studied, the performance of waste treatment unit evaluated. Laboratory tests were
conducted to identify the characteristics of wastes in each stage. The effluent drain to
the environment was studied and compared with the permissible limits. The analysis
carried include: oil content, phenol content, power of Hydrogen, Biological Oxygen
Demand (BOD), Chemical Oxygen Demand (COD), Ammonia Nitrogen, Sulfide,
Dissolved Oxygen, Ortho-phosphate Content, Suspended Solid.

(Hajomer. S.H, 2016) Investigate wastewater in Khartoum Refining and associated
pollution problems, the treatment processes of the refinery have been reviewed,
Analysis and comparison of treated waste water properties with local and international
specifications were conducted. By using standard tests in Khartoum Refinery Company
to test pH, COD, BOD, Phenol Content, Oil content, NH3-N and Suspended Solids
Sulfide Content. The results of study were analyzed and compared to the local Sudanese
Standards as well as to the International Standard.

(Alnour .Y . A, 2010) A wastewater treatment plant performance has been evaluated
after a three years period of work, and the efficiency of the station approximated
through the following variables: average removal of the biological oxygen demand,
chemical oxygen demand, suspended solids and oils, by taking water samples before
and after treatment, every week for two months, analysis of samples was conducted in
the central laboratory at Khartoum Refining Company. The determination of the station
efficiency revealed that the station is working well, treated water characteristics are in
conformity with the specifications set by the World Organization Health. It is also
proved to be suitable for use in irrigation.

(Elemam .O. E, 2009) studying of major environmental issues of Khartoum Refinery
Company (KRC) were conducted. Studies covered the impact of waste in (gaseous —
liquid solid) states. Assessment of the environmental impacts from KRC, alternate
methods of waste management in addition to developing the present applied methods.
Mobile and online analyzer were used to measure the contents of the released gases
(H2S—- SO2 — CO — NOX). Results show compliance with standard criteria from

Sudanese Standard and Metrology Organization specify for refineries. Liquid state

14



wastes from process units were studied at the wastewater treatment plant. Samples were
taken from the last stage pre-disposal, analysis of (pH — oil content — SS sulfide -phenol
-COD - BOD) showed an increase in COD content, others comply with standards.
(Saad.S. A, 2011) Produced water samples were collected from oil fields and an-
alyzed for chemical and physical properties (BOD, TDS, pH, COD... etc.) and the crude
oil content of untreated water was analyzed by Gas Chromatograph. Current treatment
practices were studied and evaluated carefully. Chemical and physical composition of
samples showed normal environmental values of many parameters (BOD, TDS, pH,
COD) but the Sodium Content is high.
(Hammoodi. F ,2012) studied and analyzed oily wastewater characteristics
originating from old-processing plant of North Oil Company in Iragi and to found a
suitable and simple method to treat the waste so it can be disposed safely. Oily

wastewater pollutants were found to be within Iraqgi and EPA standards.

(Li Yu, 2013) summarized development status of treatment methods from six
aspects, which contains flotation, coagulation, biological treatment, membrane separa-

tion technology, combined technology and advanced oxidation process.

15



CHArPTER THREE



CHAPTER THREE
MATERIALS AND METHODS

3.1 Introduction

The wastewater treatment unit of Khartoum Oil Refinery was started up in October
1999 after its construction had been completed by China Petroleum Engineering Com-
pany. The desired capacity of the unit is 300 m%/ h, including alkaline containing sew-
age 40 m*/h and sulfur containing sewage 37 m3/h. The wastewater after treatment is
transported to the oxidation pond outside the plant. Capacity of oxidation pond:
1260X650X0.5m, the designed rate of evaporation: 17.1mm/d. The oily wastewater is
pumped into oil separator it is a physical method, effective for removing suspended
hydrocarbons. The first step in the removal of hydrocarbons from water is usually by
gravity separation. Through properly designated separator tanks with skimmers, most
free oil and unstable oil emulsions can be separated from the water. It is the most eco-
nomical method to remove large amounts of free oil from water after passing the water
through large tanks to allow the phases to separate. Then it flows into two stages Dis-
solved Air Floatation pond (DAF). It is a mechanical and chemical method by using air
stripping from compressors to evaporate organic compounds (VOC s) and by adding
chemicals poly aluminum chloride (PAC) in order to remove dissolved hydrocarbons.
Afterwards, it moves into biological reaction ponds which used to remove low levels
of dissolved hydrocarbons from wastewater streams. Biological treatment contains of
mixing oxygen and nutrients with water in a tank. The bacteria then destroy the organic
compounds as well as alter the chemical form of the heavy metals, Sulphur, phenols,
nitrogen and ammonia. And through nitrification and de-nitrification effects, a part of
ammonia is turned into nitrogen to atmosphere. Finally, it enters sedimentation ponds
where water and activated sludge are separated. Sand or gravel filters are common me-
dia used in this process. The oily slurry from oil separator, dissolved air flotation ponds
and remained activated sludge from biological reaction system is dewatered by centri-

fuge dry machine. The waste oil from this plant is recovered by DCU unit. The treated

16



waste water forward to oxidation ponds. The water in oxidation ponds is vaporized into
atmosphere (Petroleum Training Center ,2004).

3.2 Field Materials:

In order to evaluate efficiency of wastewater treatment unit in Khartoum refinery, ran-
domly three samples collected from six different points in wastewater treatment unit

as shown in figure (3.1).

Fig (3.1): field samples

3.3 Sampling points:

350 ml of wastewater collected from below sample points:
House one (inlet).

Dissolved Air Flotation.

Activated sludge reflux pond.

Sedimentation pond.

Auto filter.

Oxidation Pond (outlet).

3.4 Methodology:

The methodology followed in this research is experimental lab work to measure:

L

®,

%+ Phenols.

*

Nitrogen and Ammonia.

Sulfides.

+«»+ Total suspended solids (TSS).
Biological oxygen demand (BOD).

0

L X4

o

°e

Chemical oxygen demand (COD).

17



3.4.1 Hydroxyl Benzene (phenol) content Experiment:
Principle of experiment:
Distil off sample and separate from disturbance matter and fixed agent by distillation.
Distilled sample reacts with tetra aminoantipyrine in the medium with PH 10£0.2 and
existence of Potassium ferri-Cyanide to produce orange antipyrine dye. After develop-
ing color, absorbency will test at wavelength of 510nm with 30mm thick cell, expressed
in phenol content mg/I.
Preparation of sample:
0.2g of active Carbon powder which has been activated at 200°C for 30 minutes added
to wastewater sample after sufficiently shaking up, then filtered with filter paper of
double layers and at medium speed. Sodium hydroxide and drop of Potassium perman-
ganate solution were add to make solution purple, then transferred solution into glass
vaporizer for distillation to collect distillate.
Instruments:

e Ultraviolet spectrophotometer.

e Separating funnel = 500ml.

e Funnel diameter is 60mm.

e Measuring flash.

Fig (3.2): Ultraviolet spectrophotometer

Test steps: -

250ml sample transferred into 500ml glass vaporizer, several glass balls were add to
prevent bumping, and several drops of (0.5g/l) methyl orange indicator were add. pH
Adjusted to equal 4 using Phosphorous acid solution, then added 5ml of Copper sulfate
solution . the condenser connected and heated for distillation till 225ml distillate is pro-
duced, then heating stopped and cooled , 25ml distilled water which prepared previ-
ously were add into distillation flask, then distillation continued till 250ml distillate is
produced. 50ml of distillate putted into a 50ml color comparison tube, 0.5ml of Buffer

solution with pH= 10.7 added with shaking , 1ml of amonioantipyrine solution added

18



with shake up, 1ml of Potassium ferri-cyanide solution added , shake up sufficiently,
then settled for 10 minutes.

At wavelength of 510nm with 20nm cell taking blank reagent as reference, the absor-
bency of the solution tested (China National Standards -GB/T 7491-1987).

Equation:

absorbance (Reading)*196.15x0.11
\%

Phenol content (mg/l) = Equation (3.1)

V= sample volume in ml.

3.4.2 Ammonia Nitrogen Experiment:
Principle:

Control the sample pH at the range of 6-7, Magnesia adding to make the sample al-
kalescent. Ammonia which is distilled off is absorbed by boric of receiver. Methy| red-
methylene blue will take as indicator, titrate ammonium of distillate with standard acid
solution.

Instruments:

e Distillation flask of 500-800ml
e Blow out prevention nozzle
e Vertical condensation tube

Test steps:

50ml of boric acid (H3POs) indicator solution has been taken into receiver of va-
porizer to ensure the outlet of condensation pipes is below boric acid solution level;
50ml of sample putted into the distillation bottle. 3 drops of Bromothymol
(Cr7H2805Br2S) (0.5g/1) blue indicator were add, with 1 mol/l Sodium hydroxide or
1% hydrochloric acid, then water added to make the volume of liquid in the distillation
flask at about 350ml. Light Magnesia (MgO) was add and a few of explosion proof
glass ball into distillation flask, immediately distillation flask was connect with con-
densation tube. Vaporizer has been heated to make the collecting speed of distillate at
about 10ml/m, distillation has been stopped when effluent was about 200ml.
distillate has been titrated with 0.10mol/I standard hydrochloric acid solution to reach
purple end point, the consumption (V1) has been recorded, a blank test has been con-
ducted according to test steps of sample, 250ml of water has been used instead of sam-
ple (China National Standards - GB 5750-85-04).

Equation:

_ (V1—V,)*C*14.01%1000
Cn=
Vo

Equation (3.2)
Where:

Vo =sample volume in ml.

19



V1 = volume of standard hydrochloric acid solution consumed for titrating sample in
ml.

V> = volume of standard hydrochloric acid solution for titrating blank sample in ml.

CN = concentration of standard hydrochloric acid titration solution.

3.4.3 Sulfide Experiment: (lodimetry Method):
Principle:

Sulfide will be react with Zinc acetate to produce settling of white Zinc. Sulfide dis-
solves this settling in acid when react with standard lodine, sodium hyposulfite will be
used to titrate the excessive amount of iodine.

Instruments:

e Acid burette. - lodine flask.
e Vacuum pump, Buckner filter.
e Middle-speed quantitative filter paper.

Test steps:

10ml of 10% Zinc acetate solution and 5ml of 1mol/lI Sodium hydroxide solution have
been poured into a sample-taking bottle of 250ml, 250ml of water sample has been
taken into this bottle to determine sulfide of water sample.

100ml of water sample with immobile liquid, have been filtered using middle-
speed filter paper and vacuum. Sediment has been washed with distilled water.
Settling and filter paper have been putted into an lodine flask of 250ml, 50ml of
distilled water has been added. Filter paper has been broken up sufficiently using
Agitating, 5.0ml of sulfuric acid solution and 10ml f 0.05mol/l lodine water have
been added to flask .flask has been covered with bottle block immediately and
sealed with distilled water, settled in a dark place for 5 minutes, then titrated with
0.05mol/l sodium hyposulfite to light yellow, 1ml of 1% fecula indicator has been
added, titration has been continued till blue disappears completely. Consumption